
DUANE .-\. SMITH 
i:XECUTIVE DIRECTOR 

STATE OF OKLAHOMA. 
WATER RESOURCES BOARD 

www.owrb.ok.gov 

November 13, 2009 

FINDING OF NO SIGNIFICANT IMPACT 

TO ALL INTERESTED AGENCIES AND PUBLIC GROUPS 

SRAD HENRY 
rjQVERNOR 

Pursuant to the Oklahoma Water Resources Board (OWRB) Regulations governing the use of the 
Clean Water State Revolving Fund (CWSRF), as amended through July 1,2009, an environmental 
review has been performed on the project below: 

Sulphur Municipal Authority 
Murray County, Oklahoma 

CWSRF Wastewater Project No. ORF-09-0030-CW 
Estimated OWRB CWSRF Loan: $7,000,000 

The City of Sulphur (City) is located in Murray County in the south-central area of Oklahoma. The 
[...]
so that they may proceed in accordance with the Endangered Species Act of 1973, as 
amended, and the regulations ofthe Advisory Council on Historic Preservation (36 CFR, Part 
800). 

The five National Park Service conditions contained in the accompanying Environmental 
Assessment shall be fulfilled by the City of Sulphur (Sulphur MA) as part of the proposed 
project. 

No significant public controversy was revealed during the public hearing, held on April 9, 2009, to 
discuss project alternatives, costs, environmental impacts, and coordination of review by federal and 
state agencies (see the Public Participation section of the enclosed Assessment). 

A decision has been made not to conduct further impact analysis or prepare an Environmental Impact 
Statement. This decision is subject to conditions described in the EA, and to possible revocation or 
amendment, if subsequent information is presented which shows the project will result in serious 
adverse environmental impacts or will create significant public controversy. No action regarding 
approval of the facilities plan or the provision of financial assistance will be taken by the Board for at 
least thirty (30) days after the issuance of this Finding of No Significant Impact. 

Comments supporting or contesting this decision may be submitted for consideration to the Financial 
Assistance Division, Oklahoma Water Resources Board, 3800 North Classen Boulevard, Oklahoma 
City, Oklahoma 73118. 

Issued by, V; 

C1/V0~tYVw11~r 
Je.~i~r Wasinger 
Assistant Chief 
Financial Assistance Division 



November 13, 2009 

Environmental Assessment 
for the 

Sulphur Municipal Authority 

Murray County, Oklahoma 

CWSRF Wastewater Project No. ORF-09-0030-CW 

BACKGROUND AND EXISTING CONDITIONS 

The City of Sulphur (City) is located in Murray County in the south-central area of Oklahoma. The 
City's 2000 Census population was 4,794 residents. Oklahoma Department of Commerce estimates 
predict a year 2010 and year 2030 population of5,240 and 6,230 residents, respectively. 

The City's existing wastewater treatment plant is located southwest of the City on a City-owned 
four-acre site within the Chickasaw National Recreation Area (CNRA). The CNRA is a 9,900-acre 
federally owned and managed national park land established in 1970s, formed from the merger of the 
previous Arbuckle Recreation Area and Platt National Park. 

The existing wastewater treatment plant is a 0.85 million gallon per day (MGD) Sequential Batch 
Reactor (SBR) type facility, with the SBR units constructed in 1989. Original treatment plant 
construction occurred in the 1960s. Existing units at the plant include a 3.00 MGD Flow 
Equalization Basin (FEB), headworks, primary lift station consisting of two self-priming centrifugal 
pumps, SBRs, sludge handling facilities, and a chlorination/de-chlorination unit. Additional interim 
plant modifications were constructed in 2006, including effluent pumping, flow monitoring, and 
disinfection unit improvements. Treated effluent is currently discharged through an 18-inch diameter 
force-main line, approximately four miles to the west of the wastewater treatment plant into Dry 
Sandy Creek, and eventually flowing to the Washita River, in accordance with the City's previous 
National Pollutant Discharge Elimination System (NPDES) permit. The effluent line is concrete 
pipe and was originally constructed in 1963. A three mile portion of this line from Cooper Memorial 
Road to the existing discharge point on near Dry Sandy Creek has not been replaced since original 
construction and is considered antiquated. 

Legal description ofthe City's wastewater treatment plant is in the NE Y. of the SE Y. of the NW Y. 
of Section 9, Township I S, Range 3 E, Murray County. The existing discharge location is located in 
the NE Y. of the SW Y. of the SW Y. of Section I, Township 1 S, Range 2 E, Murray County. 

The City is currently under an Oklahoma Department of Environmental Quality (ODEQ) Consent 
Order requiring construction of necessary improvements to the wastewater treatment system. 
Existing treatment capacity of the wastewater treatment plant is inadequate and the plant is 
overloaded. Information presented by the City's engineering consultant indicates that peak flows to 
the plant are at times as high as 4.30 MGD, compared to the existing design peak flow capacity of 

1 



only2.14 MGD. In order to provide sufficient wastewater system treatment capacity for an existing 
and future population and to comply with the conditions of the current ODEQ Consent Order, the 
City is proposing to construct improvements to the existing wastewater treatment plant and to 
replace a portion of the existing eft1uent force main, with an additional point-of~discharge relocation 
as part of the project. The proposed new discharge point would be located on Dry Sandy Creek, 
nearer to the Washita River, and located approximately 0.25 miles further west of the existing 
discharge location, approximately located in the NW ~ of the SW ~ of the SW ~ of Section I, 
Township I S, Range 2 E, Murray County. The new discharge location is included in the City's 208 
Water Quality Management Plan (WQMP) revision that is pending approval by ODEQ and EPA. 
Revisions are summarized below. 

, 
Parameter 

CBOD5 (mg/L) 
TSS (mg/L) 
NH3-N (mg/L) 
DO (mg/L) [minimum) 
Design Average Daily Flow 
(mgd) 

Existing WLA 
(Pending ODEQ & EPA 

Approval) 

Jun-Oct Nov-Mar A r-May 
I 1 20 14 
15 30 20 
2 - 2 
5 6 6 

1.50 1.50 1.50 

Previous WLA 

A r-May lun-Oct Nov-Mar 
secondary 20 secondary 
secondary 30 secondary 
secondary 9 secondary 
secondary 5 secondary 

0.83 0.83 0.83 

The 208 WQMP revisions shown above include the reduction of permitted Waste Load Allocation 
(WLA) concentrations for much of the year and an increase in permitted discharge from 0.83 to 1.50 
MGD. 

PROJECT DESCRIPTION 

The proposed project will include the upgrade and expansion of the existing wastewater treatment 
plant, within the existing treatment plant site. The existing effluent force main will be replaced by 
constructing a new line adjacent and parallel to the existing line, within existing city easement or 
right-of-way, from Cooper Memorial Road To the new discharge location, approximately 16,800 
linear teet. The old concrete line will be abandoned. The proposed project includes the construction 
of a new three-basin SBR system, new FEB within the existing treatment plant confines, new pre­
aeration basin, refitting the existing blower building with new blowers, head works rehabilitation, 
new aerobic digester, new primary lift station, gravity belt thickener with filter press, and all other 
related appurtenances, and the construction of the new 18-inch diameter PVC effluent force-main, 
paralleling the existing concrete force-main. The existing wastewater treatment plant FEB lies 
outside of the existing treatment units area on CNRA land by agreement ofright-of~way between the 
City and the National Park Service. As part of the project, the City is proposing to abandon the 
existing FEB and returning the site to pre-existing conditions. If the existing FEB is abandoned as 
part of the proposed project, as a condition ofthe attached "Finding of No Significant Impact," the 
FEB closure and area reclamation will be done in accordance with ODEQ and National Park Service 
standards. 

2 



The proposed project will increase existing wastewater treatment plant capacity to an average daily 
design flow of 1.50 MGD, a peak flow capacity of 4.50 MGD, and provide treatment capability to 
meet the WLA in the City's recent 208 WQMP revisions. Plant design capacity is anticipated to 
meet the treatment requirements for a year 2030 population, or beyond. 

Locations of the proposed improvements are illustrated in Figures I and 2. 

AFFORDABILITY 

To fund the proposed wastewater treatment plant improvements, it is anticipated that the City of 
Sulphur, through the Sulphur Municipal Authority, will apply for a low-interest loan from the Clean 
Water State Revolving Fund (CWSRF) for a total estimated project cost of$7,000,000. Total project 
cost includes construction, legal, closing costs, and contingency. 

The loan will likely be retired through traditional methods such as pledging municipal water, 
wastewater, sanitation, or other City revenues. Prior to any loan approval, the OWRB will perform a 
financial analysis to determine the City's capability to repay the loan. 

ALTERNATIVES 

Alternatives to the proposed improvements were reviewed and cost effective analysis was considered 
for the following options. Monetary costs for alternatives are generally compared using their present 
worth that includes the sum of up-front capital costs and 20 years of annual operation and 
maintenance costs. 

Alternative No. I - No Action 

Under the 'No Action' alternative, the City would continue to operate the wastewater collection and 
treatment system in its present state. The City would not be able to comply with the ODEQ Consent 
Order requiring wastewater system improvements. Eventual worsening of treatment efficiency and 
inadequate treatment capacity would result in regulatory violations as residential growth and 
increasing treatment demand continued, while increasing the possibility of contamination of the local 
environment with inadequately treated wastewater effluent. 

Since this alternative would not meet ODEQ Consent Order requirements or solve existing and 
future capacity and operation problems, the 'No Action' alternative was rejected. 

Alternative No.2 - Construct a New Wastewater Treatment Plant in a New Location 

Under Alternative No.2, a new wastewater treatment plant would be constructed on a 20-acre site at 
a new location west of Cooper Memorial Road and just south of the existing effluent force-main line. 
The new treatment plant would include an SBR, lab building, headworks with bar screen, grit 
removal, and Parshall Flume, aerobic digesters, sludge holding basin, sludge handling facility with 

3 



gravity belt thickener and filter press, and chlorination/de-chlorination facility. The plant would also 
include an effluent pump station and a force main connection. A new Primary Lift Station would be 
constructed at the site ofthe existing treatment plant and the existing effluent force-main would be 
replaced along its length to the new discharge location, same as the new point-ot~discharge on Dry 
Sandy Creek described in the "Project Description" section ofthis Assessment. Additionally, a new 
force-main would need to be constructed from the Primary Lift Station at the existing treatment plant 
to the new treatment plant. Alternative No.2 has no distinct advantages compared to Alternative No. 
3. The present worth of Alternative No.2 is estimated at $8,938,215.26, with an up-front capitol 
cost and engineering construction and design cost tor the effluent force-main estimated at 
$1,489,643. 

Since Alternative No.2 would have no distinct advantages and would have a higher overall cost 
compared to Alternative No.3, Alternative No.2 was rejected. 

Alternative No.3 - Retrofit and Expand Existing Wastewater Treatment Plant 

Alternative No.3 would involve constructing improvements to the existing wastewater treatment 
plant to increase efficiency and capacity. The existing effluent force-main would be replaced from 
Cooper Memorial Road to the new point-ot~discharge on Dry Sand Creek. This alternative is 
described in the "Project Description" section of this Assessment. The present worth of Alternative 
NO.3 is estimated at $7,013,243.09, with an up-front capitol cost and engineering construction and 
design cost for the effluent force-main estimated at $1,489,643. Advantages of this alternative 
include reuse ofthe existing site, thereby negating the need for additional land at a new treatment 
plant site, and lower overall cost compared to Alternative No.2. 

Since Alternative No.3 would utilize the existing treatment plant site and with lower costs compared 
to Alternative No.2, Alternative No.3 was the preferred alternative. 

ENVIRONMENTAL SETTING AND PROJECT IMPACTS 

According to the environmental information documentation provided for this project (summarized 
below), the following environmental conditions exist and outlined mitigative procedures will be 
tollowed to ensure protection of human health and environmental resources potentially atfected by 
the proj ect. 

The proposed project area occurs in Murray County, Oklahoma as described in the "Background and 
Existing Conditions" and' Project Description" sections of this Assessment. A map of the proposed 
replacement effluent force-main and the proposed wastewater treatment plant improvements at the 
existing treatment plant site is given as Figures I and 2. Project improvements will occur within 
existing easements or City-owned land. A new Right-of-Way permit will be required for the existing 
FEB site as described in the NPS's response summarized in this section of the Assessment. 

The proposed project area is fairly flat. Land uses in the vicinity ofthe existing effluent force-main 
are mainly pasture and cattle grazing. Vegetation includes Buffalo and Bermuda grasses as well as 

4 



Black Jack Oak trees and scrub oak. The Arbuckle-Simpson aquifer is a sole-source aquifer located 
within a few miles of the project area; however, the proposed project improvements would not lie 
within the designated aquifer boundaries and should not result in significant adverse effects to the 
aquifer. The EPA defines a sole or principal source aquifer as one which supplies at least 50 percent 
of the drinking water consumed in the area overlying the aquifer. 

According to the Natural Resources Conservation Service (NRCS), District Conservationist, the 
proposed project should not result in the conversion of prime farmland soils, since the proposed 
project improvements would occur within the existing disturbed wastewater treatment plant site. 
Although construction activities will cause short-term disruptions, no changes to the surrounding 
area's current land uses are anticipated. Existing land use along the effluent force-main right-of-way 
should not change, as the proposed replacement line will be buried below ground level. 

The City has stated that the construction of the proposed force main will be conducted with boring 
under roadway and creek crossings and open-trench methods will be utilized for the remainder of the 
line. According to the U.S. Army Corp of Engineers (USACE), Regulatory Branch, the project is not 
subject to Section 404 of the Clean Water Act, since construction will not necessitate placement of 
dredged or fill material permanently or temporarily into Waters ofthe United States. The Sulphur 
Floodplain Administrator has stated that the proposed project should not have a significant adverse 
impact on the floodplain. The proposed replacement effluent line will be constructed below the 
ground surface. According to base flood elevation interpolation from existing topographic maps and 
adjacent floodplain data, the existing wastewater treatment plant and proposed plant improvements 
are located outside of any 1% (I OO-year) floodplains. 

According to U.S. Fish and Wildlife Service (USFWS) reference documentation for the proposed 
project areas, no threatened or endangered species or critical habitat are anticipated to be adversely 
impacted. The Interior Least Tern, Whooping Crane, and the Piping Plover, are endangered species 
that may be present in Murray County, OK. The proposed project is not anticipated to have an 
adverse impact on any of these species, since the project area does not contain typical nesting or 
migratory habitat necessary for support of these species; however, as a condition of the 
accompanying Finding of No Significant Impact, if any threatened or endangered plant or animal 
species are discovered during construction, work will cease immediately and the OWRB will be 